


o e

S 8 —
3/8" x 3.5" Hex Head Bolts

~ ©
2 ©)
16

~V 3/8" Hex Nuts 3/8" Flat Washer
] 4 )
Table Top Assembly Table Legs

4 I
®// 1/4" x 3.5" Lag Screws

4

1/4" Flat Washer

Cross Braces Table Foot
REQUIRED TOOLS — | | |
(NOT INCLUDED) 8
- POWER DRILL #10 x 2.5 Flat Head Screw

- #2 SQUARE DRIVE

- (2) 9/16" WRENCH OR SOCKET
!711 6" SOCKET

HARDWARE &
TOOLS REQUIRED 2/5
FOR ASSEMBLY




TABLE INSTRUCTIONS f —

COUNTER SINK HOLES

|
SAME DIRECTION

= || =

> T+ e T

3/5




TABLE INSTRUCTIONS

STEP 3

Attach leg assembly with table upside down - leave bolts 7
loose.

7
7
——/

Flip table right side up then fully tighten all bolts.

4/5




CF1050 REV# 2
TABLE SPECIFICATIONS 7:19-2017

Pt
/
@4'//
L 5.50
Lo
N
- 37.50 _ - 37.50 -
| | bl R
1 1 1 il I x
| i
(@)
)
~
o
10 S
3 S !
A B & 1,50
“ 20 |l 1650 T '
(/) ! | -
18.00 ! _ 1950

CONSTRUCTION MATERIALS:
Recycled Plastic

HARDWARE:
Stainless Steel ALL DIMENSIONS SHOWN IN INCHES



	PAGE 1
	Drawing View127

	PAGE 2
	Drawing View108
	Drawing View109
	Drawing View110
	Drawing View112
	Drawing View117
	Drawing View128
	Drawing View129
	Drawing View130
	Drawing View131
	Drawing View137
	Drawing View144
	Drawing View145

	PAGE 3
	Drawing View138
	Detail View X (1 : 5)
	Drawing View140
	Detail View Y (1 : 6)

	PAGE 4
	Drawing View142
	Detail View Z (1 : 4)

	SPECS PAGE 5
	Drawing View132
	Drawing View133
	Drawing View134
	Drawing View135


